TB132 (Revl) - Centroid Mounting Arm Options

WOLNTING OPTICN #3

e — -
e o
e - E

ATAINASSY NIV STIN

NOTE: WHEW USING WOLNTIMNG OFTIDN §2
PARTS 1, §2, AND §12 AFE NOT USELL
PHTE 413, tg."{ﬁ D 18 ARE ADCED
MONE WY EOLTS AMD WASHERS:
A5 RETMIRED,

T e

L3 {20017 2 + 1/ HEX etk BT
w [0 3 1 v e mr

MOUNTING GPTION 1 MOUNTING GPTION #2

@/nnu_r NOT ELPPLIED

EXPLODED ASSEMBLY DIAGRAM FOR
THE M15-7 SERIES CONTROL
MOUNTING ARM

NETE: WHEN USING WOMNTING ©FTEN #3
HH!TSMEL AN {_2 AFE T USEDL

USE THE EYEROLT SLIPFLED WITH WACHME.
)

MOUNTING OP

TION 1

(1)-3/4"X 412" BOLT
PART#-2783

OR
(1)-5/8" X 4-12" BOLT

(1) - L-BRACKET
PART# 2657

PART#-2187

(13- 5/8" FLAT WASHER.
4

2"-13 X 4-1/2" CAP BOLT
#-1833

2" FLAT WASHERS (BLK)
2764

(1) - PIVOT PIN

PART#-110

(2)-3/8"-16 X 1" HEX BOLTS
PART#-3272

(1) - MOUNTING BRACKET
PART#-1827

(2) - 3/8"-16 NYLOC NUTS
PART# 1

(1) - M30 CRT/KEYBOARD TRAY
PART# -2658

(1)- 12" 13 NYLOC KUT
PART#- 1672

(2)-3/8" ¢ PLIT WASHERS
PART# - 19357



Subassembly # 10414

MOUNTING OPTION 2

(1) - MOUNTING BRACEET
PART#-2142

LIFTINGEYEBOLT
(MNOT SUFFLIED)

(1) - L-BRACKEET
PART#2657

(2)- 1213 X 4-12" CAPBOLT
PART=- 1833

(2) - PIVOT FIN
FART=-110

(4)- 12" FLAT WASHER!

) 5 (BLK)
PART# - 2764

(2)-38

PART#-

-16 X 3/4" HEX BOLTS
2386

(1) - MOUNTING BRACKET
PART#-1827

(13- L2"-13 NYLOC NUT
PART#- 1472

(1) - CONSOLE ARM
PART=-2854

d-LSHEx_\'L‘rs

PART#- 1898

(1) - M35 CRT/EEYBOARD TRAY
PART#-2658

(4)-3/8"-16 X 12" HEX BOLTS
PART#-3134

(2)- 3/8"-16 X 1" HEX BOLTS
PART: 2

(2) - 3/8" SPLIT WASHERS
PART#- 1957

M39 MOUNTING OPTION # 2

MOUNTING OPTION 3

MOUNTING BRACKET

1

PART;

(2)-PIVOT PIN
PART#-110

FLAT WASHERS (BLK)
2764

16 X 1" HEX BOLTS
(1) - MOUNTING BRACEET
PART#-1827

(1)- 12" 13 NYLOC NUT
PART#-

(1) - CONSOLE ARM
PART#-2894

L -

PART#-3271

K? 16 NYLOC NUTS

(1) - M

(1) - M39 CRTKEYBOARD TRAY
PART#-2638

(4)-3/8"-16 X 1" HEX BOLTS
PART#-3272
(4) - 3/8" SPLIT WASHERS

PART#- 1957



EXPLODED ASSEMBLY DIAGRAM FOR
THE M400 SERIES CONTROL
MOUNTING ARM

PARTS LIST
PART DESCRIPTION CENTROID PARTE

{1} [41/2" % 1/2" —13 SOCKET HEAD CAP SCREW | 1833

(23 [1/2" WASER 125 THICK [BLADC FINISH) 2784

(3} | sue my 10

D [1/2° - 12 wnee 1672

(& [ 378" 16 % 75" HEX HEAD BOLTR 2385

(€} | 3/8" LOCK WASHERS 1957

(7} | SPPORT AR *REFER T0 WOTE 1*
() | CONSOLE WOUNTING BRACKET 1887

(@} | WILL NCUNTING BRACKET 2141

*NOTE 1* The Part #'s Listed Below Include The
Support Arm ond all Mounting Hardware shown

in_this Drowing.
PART DESCRIFTION CENTRAID PARTH
217 ARM ASSEMELY Rk
30" ARM ASSEMELY 3182
48" ARM ASSEMELY 3183
60" ARM ASSEMALY B4

TG M4 CONTROL
CONSOLE

Document History

Rev1 Created on 2002-03-16



